


 

 

TABLE OF CONTENTS 

Financial Assistance Division ............................................................................................................. 0 
From the Executive Director ............................................................................................................. 0 
From the Financial Assistance Division Chief .................................................................................... 0 
Introduction ...................................................................................................................................... 1 
Executive Summary ........................................................................................................................... 2 
[...]
systems approved by the OWRB for funding are expected to save more than an estimated $15.1 
million in principal and interest for their essential infrastructure over the life of the loans. 

The following pages highlight the loans which were funded by the CWSRF Program in SFY 2017. 
For each loan, details including the project description, binding commitment amount, assistance 
provided, GPR amount as well as the status of construction as of June 30, 2017.  



 

O K L A H O M A  C W S R F  2 0 1 7  A N N U A L  R E P O R T    4  
 

Table 1:  Projects Identified for Receiving CWSRF Assistance within SFY 2017 
PART 1:  SECTION 212 PUBLICLY OWNED TREATMENT WORKS 

      

BORROWER 
PROJECT 
NUMBER 

ASSISTANCE 
PROVIDED 

REPORTABLE TO 
NIMS 2017 

BINDING 
COMMIT. 

REPORTABLE 
TO ANNUAL 

REPORT 2017 

BINDING 
COMMIT. 

DATE TYPE  

LOAN 
CLOSING 

DATE 

% 
INTEREST 
RATE ON 
LOAN*** 

ESTIMATED 
SAVINGS 

LOAN 
MATURE 

DATE 

Lawton Water 
Authority** ORF-17-0011-CW $200,000.00 $200,000.00 10/12/16 L 11/29/16 1.38 $202,000.00 3/15/18 

Pauls Valley Municipal 
Authority* ORF-17-0013-CW $875,000.00 $875,000.00 10/12/16 L 10/26/16 2.49 $26,000.00 3/15/30 

Del City Municipal 
Services Authority* ORF-16-0003-CW $21,000,000.00 $21,000,000.00 11/15/16 L 11/18/16 2.01 $1,528,000.00 3/15/33 

Skiatook Public Works 
Authority* ORF-15-0003-CW $10,350,000.00 $10,350,000.00 12/20/16 L 12/20/16 2.51 $1,814,000.00 3/15/38 

Choctaw Utilities 
Authority* ORF-15-0007-CW $9,775,000.00 $9,775,000.00 1/17/17 L 1/19/17 2.62 $2,047,000.00 3/15/43 

Muskogee Municipal 
Authority** ORF-17-0014-CW $110,000.00 $110,000.00 2/21/17 L 2/22/17 1.28 $122,000.00 3/15/18 

Skiatook Public Works 
Authority* ORF-15-0003-CW $2,103,000.00 $2,103,000.00 5/16/17 Incr 5/18/17 2.51 $369,000.00 3/15/38 

Muskogee Municipal 
Authority* ORF-17-0019-CW $27,360,000.00 $27,360,000.00 4/18/17 L 4/26/17 2.66 $6,777,000.00 9/15/48 

Grand Lake Public 
Works Authority* ORF-17-0018-CW $1,825,182.60 $1,825,182.60 6/20/17 L 6/20/17 2.16 $170,000.00 3/15/37 

Tulsa Metropolitan 
Utility Authority* ORF-17-0001-CW $21,725,000.00 $21,725,000.00 6/20/17 L 6/29/17 2.26 $1,173,000.00 3/15/40 

Broken Arrow 
Municipal Authority* ORF-16-0005-CW $6,700,000.00 N/A N/A L 8/12/16 1.96 $123,000.00 9/15/38 

Lone Grove Water & 
Sewer Trust Authority 
**** 

ORF-04-0011-CW -$85,256.85 N/A 9/18/12 L 1/31/13 2.37 N/A 3/15/44 

Oilton Public Works 
Authority**** ORF-13-0012-CW -$449.95 N/A 8/20/16 L 10/29/13 2.76 N/A 9/15/34 

Cherokee 
Development 
Authority**** 

ORF-15-0012-CW -$12,090.46 N/A 6/16/15 L 6/26/15 2.77 N/A 3/15/46 

PART 1 TOTAL   $101,925,385.34  $95,323,182.60         $14,351,000.00   

                    
PART 2:  SECTION 319 NONPOINT SOURCE MANAGEMENT PROGRAMS           

BORROWER PROJECT ASSISTANCE B.C. AMOUNT  B.C. DATE TYPE  CLOSING  % 
INTEREST  EST. SAVINGS LOAN 

MATURE 

Norman Utilities 
Authority** ORF-17-0016-CW $304,625.00 $304,625.00 3/21/17 L 3/22/17 1.24 $318,000.00 9/15/18 

Oklahoma 
Conservation 
Commission** 

ORF-17-0015-CW $300,000.00 $300,000.00 3/21/17 L 4/18/17 2.05 $300,000.00  9/15/38 

PART 2 TOTAL   $604,625.00  $604,625.00          $618,000.00   

                    



 

O K L A H O M A  C W S R F  2 0 1 7  A N N U A L  R E P O R T    5  
 

Table 1 (continued) 

PART 3:  SECTION 603(c)(6) REDUCTION OF DEMAND CAPACITY THROUGH WATER CONSERVATION, EFFICIENCY AND REUSE 
BORROWER PROJECT ASSISTANCE B.C. AMOUNT  B.C. DATE TYPE  CLOSING % 

INTEREST EST. SAVINGS LOAN 
MATURE 

Tuttle Public Works 
Authority**** ORF-16-0008-CW -$122.15 N/A 11/17/15 L 12/1/15 1.61 N/A 3/15/21 

Porum Public Works 
Authority** ORF-17-0008-CW $780,000.00 $780,000.00 9/20/16 L 10/5/16 1.70 $216,000.00  3/15/27 

PART 3 TOTAL   $779,877.85  $780,000.00          $216,000.00   

          
GRAND TOTAL 
(CWSRF Projects)1 

  $103,309,888.19  $96,707,807.60          $15,185,000.00   

GRAND TOTAL (All 
Projects)   $103,309,888.19  $96,707,807.60          $15,185,000.00   

          1  , the sum of the totals of PARTS 1, 2 & 3 
 E=Equivalency; L = Direct Loans; R = Refinance ;( Incr.) = Increase in Binding Commitment amount, (Dec.) = Decrease in Binding Commitment amount 
* Total estimated savings calculated includes interest saved on the Promissory Note amount using the CWSRF program vs self or private financing; rounded to the nearest thousand 
** Total estimated savings calculated includes loan forgiveness plus interest saved on the Promissory Note amount  
*** Interest Rate includes 0.5% administrative fee 
**** Negative dollars is a De-Obligation 

 

Focus on Customers by Connie Guinn 

As Financial Analysts in the Financial Assistance Division, we pride ourselves on more than a focus on numbers - we 
focus on people as well. We foster relationships with our loan recipients so that they best understand the program 
and the many opportunities it offers, including a lower-than-market subsidized interest rate, no loan reserve 
requirements, and loan term flexibility. We discuss the intricate needs of each entity in order to offer viable 
solutions. We share planning and operational tools developed to give proper direction, knowledge of resources, and 
ways to implement solutions. We continually work to improve our own internal processes so that we can streamline 
and reduce any paperwork and documentation that we require from our customers.    

Our regular visits to the various entities continued as part of our outreach. At this time, we have completed visits to 
92% of our borrowers within the last four years. Along with these visits, the Analysts participate in many annual 
conventions such as the annual Governor’s Water Conference, the Oklahoma Municipal Clerks, Treasurers and 
Finance Officials Association (OMCTFOA) conference, the Oklahoma Municipal League (OML) conference, and the 
Oklahoma Rural Water Association (ORWA) spring and fall conferences, and any others as opportunities arise to 
meet the public.   

During the 2017 fiscal year, the analyst group closed thirty-three (33) loans, more than had been closed since the 
year 2013. In addition, exception items, which include proof of insurance, proof of operator licenses, monthly 
operating statements, and audits were received timely which indicates a growing rapport between the entities and 
the agency. We also completed audit reviews within 30 days of receipt, enabling us to give prompt feedback to the 
entities when needed, so that they are aware of our concerns or questions as soon as possible after the audit 
completion and before the next year’s audit is underway in most cases. 

We look forward to continue building relationships with our customers as the 2018 fiscal year unfolds.  We welcome 
the opportunity to assist our valued customers in utilizing the program whenever possible.   



 

O K L A H O M A  C W S R F  2 0 1 7  A N N U A L  R E P O R T    6  
 

CHOCTAW UTILITIES AUTHORITY  
ORF-15-0007-CW 
BINDING COMMITMENT 
Approval: $9,775,000 Approval Date: 01/17/2017 

ASSISTANCE PROVIDED 
Loan Amount: $9,775,000 
Funded Date: 01/19/2017  
Percent Complete as of 6/30/2017: 0% 

GPR: N/A 
Additional Subsidization: N/A 
Estimated Savings: $2,047,000 

The Choctaw Utilities Authority (Authority) 
currently serves 1,476 sewer customers 
with a population of approximately 3,690 
residents. The city’s population is 11,146 
according to the 2010 US Census. However, 
more than half of the population is served 
by septic systems. The city plans to increase 
the connections to 2,500 in the near future. 
Choctaw is located in Oklahoma County 10 
miles east of Oklahoma City and is part of 
the metropolitan area.   

Choctaw’s Wastewater Treatment Facility 
(WWTF) is a sequencing batch reactor (SBR) 
facility designed to treat an average daily 
flow of 1 million gallons per day (mgd). The facility discharges into Choctaw creek, which is a tributary to the North 
Canadian River. Choctaw creek is listed on Oklahoma’s 303(d) list of impaired waterbodies for Dissolved Oxygen. 
The Authority has received an Administrative Compliance Order for unpermitted discharges, permit violations, 
construction violations, operation and maintenance violations and reporting violations.   

The Authority will use the loan proceeds to fund upgrades to their existing SBR wastewater treatment plant to an 
Alternating-Zone Extended-Air Activated Sludge process, and will include the replacement of the influent lift 
station and headworks, conversion of the four existing sequencing batch reactor basins into a new wet-weather 
flow equalization system, conversion of the existing digesters into digested sludge holding basins, construction of a 
UV disinfection system, construction of a post-treatment cascade aeration unit and installation of new influent and 
effluent flow measurement units. The new treatment plant is expected to satisfy the needs of the growing 
population of the City of Choctaw and its surrounding areas while addressing the Compliance Order and helping to 
improve the water quality of the receiving stream. In addition to the construction project, the Authority is using 
part of the loan proceeds to refinance part of a bank note used to pay for engineering services. 

 



 

O K L A H O M A  C W S R F  2 0 1 7  A N N U A L  R E P O R T    7  
 

DEL CITY MUNICIPAL SERVICES AUTHORITY  
ORF-16-0003-CW 
BINDING COMMITMENT 
Approval: $21,000,000 Approval Date: 11/15/2016 

ASSISTANCE PROVIDED 
Loan Amount: $21,000,000 
Funded Date: 11/18/2016 
Percent Complete as of 6/30/2017: 6% 

GPR: N/A 
Additional Subsidization: N/A 
Estimated Savings: $1,528,000 

The Del City Municipal Services Authority 
(Authority) currently serves a population 
of approximately 21,332 residents. Del 
City is located in Oklahoma County and is 
part of the Oklahoma City metropolitan 
area. The boundaries of the City have 
reached their limits; therefore, 
population projections over the next 20 
years only show an increase of 2,000 
people.   

Del City’s Wastewater Treatment Plant 
(WWTP) is a sequencing batch reactor 
(SBR) facility designed to treat an 
average daily flow of 2.86 million gallons 
per day (mgd). The facility discharges 
into Cherry Creek, a tributary to the North Canadian River. Cherry creek is listed on Oklahoma’s 303(d) impaired 
waterbodies list for Cadmium, Selenium and Dissolved Oxygen. The Authority received a Notice of Violation (NOV) 
for permit limit violations; discharge of visible solids. Some of the treatment processes are original and are 
beginning to fail which can result in decreased water quality to the receiving stream. 

The Authority will utilize the loan proceeds to refinance a portion of a planning and design bank loan and to 
rehabilitate their existing WWTP. The upgrades to the facility include replacing bar screens, grit removal system, 
replacing pumps, sequencing batch reactor upgrades, aerobic digester upgrades, new disc filters, changing out 
Disinfection System to UV, and adding VFD's to pumps at the existing wastewater treatment plant. Upgrades to the 
wastewater treatment facility will improve the capabilities and reliability of the system to treat the wastewater to 
a level required by the Authority’s Oklahoma Pollution Discharge Elimination System (OPDES) permit and 
addresses the NOV.  

  



 

O K L A H O M A  C W S R F  2 0 1 7  A N N U A L  R E P O R T    8  
 

GRAND LAKE PUBLIC WORKS AUTHORITY  
ORF-17-0008-CW 
BINDING COMMITMENT 
Approval: $1,825,182.60 Approval Date: 06/20/2017 

ASSISTANCE PROVIDED 
Loan Amount: $1,825,182.60 
Funded Date: 06/20/2017  
Percent Complete as of 6/30/2017: 0% 

GPR: N/A 
Additional Subsidization: N/A 
Estimated Savings: $170,000 

The Grand Lake Public Works Authority 
(Authority) currently serves 
approximately 1,200 sewer customers 
with a population of approximately 3,000 
residents.  The service area is located in 
Delaware County on Monkey Island, 
which is a peninsula on the northern 
shore of Grand Lake o’ the Cherokees 
and is primarily part time residences.   

The Authority’s wastewater treatment 
facility consists of an aerated lagoon with 
a large holding pond.  The facility does 
not have a permit to discharge to Grand 
Lake but land applies to the nearby golf 
course for irrigation.  Grand Lake o’ the Cherokees is currently listed on Oklahoma’s 303(d) list of impaired 
waterbodies for Lead, Dissolved Oxygen and Turbidity.   

The Authority will utilize the loan proceeds to refinance an existing CWSRF loan and to construct upgrades to the 
collection system.  The upgrades will include repairing the main lift station with a grinder pump on the influent line 
to prevent mop-heads from building up in the existing forcemain, construct a new lift station at the midway point 
on the existing 12 inch forcemain to provide for cleaning of the main forcemain and help with delivery to the plant, 
construct new lift stations at Diamond Point, construct a new collection system at Heritage Point, and add 20 lift 
stations to the existing SCADA system for monitoring.  These improvements will help address chronic waste build 
up in the forcemain lines, improve capabilities and reliability of the system to service its customers, and improve 
inflow and infiltration issues. These improvements will help Grand Lake PWA to continue to ensure the land 
applied treated wastewater remains safe for human contact thus preventing the need to discharge into the 
surrounding lake which will help protect it from further degradation.   



 

O K L A H O M A  C W S R F  2 0 1 7  A N N U A L  R E P O R T    9  
 

LAWTON WATER AUTHORITY  
ORF-17-0011-CW 
BINDING COMMITMENT 
Approval: $200,000 Approval Date: 10/12/2016 

ASSISTANCE PROVIDED 
Loan Amount: $200,000 
Funded Date: 11/29/2016 
Percent Complete as of 6/30/2017: 95% 

GPR: $200,000 
Additional Subsidization: $200,000 
Estimated Savings: $202,000 

The Lawton Water Authority (Authority) 
currently serves approximately 31,271 
sewer customers serving approximately 
96,000 residents. Lawton is located in 
Comanche County in southwest 
Oklahoma near Fort Sill Military base.   

The Authority currently owns and 
operates a tertiary wastewater 
treatment plant (WWTP) designed to 
treat an average daily flow of 18 million 
gallons per day (mgd). The effluent is 
discharged into Nine Mile Creek to 
Cache Creek East, which is listed on 
Oklahoma’s 303(d) list of impaired 
waterbodies for Enterococcus, E. coli, 
turbidity, lead, dissolved oxygen and sulfates.   

The loan proceeds, in addition to $600,000 of local funds, will be used for a feasibility study to evaluate the 
viability of using 5 mgd of wastewater effluent for indirect potable reuse. Due to the impacts of prolonged drought 
conditions over the last several years in the southwest region of Oklahoma, and in order to provide a long-term 
solution for possible future water supply shortages, a study to evaluate the viability of implementing water reuse 
capability of up to 5 mgd by the Lawton WWTP effluent will be conducted. Three different alternatives to address 
shortages in water supplies will be evaluated, and will include a review of aquifer storage recharge, direct potable 
reuse, and indirect potable reuse.  

  



 

O K L A H O M A  C W S R F  2 0 1 7  A N N U A L  R E P O R T    1 0  
 

MUSKOGEE MUNICIPAL AUTHORITY
ORF-17-0014-CW 
BINDING COMMITMENT 
Approval: $110,000 
Approval Date: 02/21/2017 

ASSISTANCE PROVIDED 
Loan Amount: $110,000 
Funded Date: 2/22/2017 
Percent Complete as of 6/30/2017: 100% 
GPR: $110,000 
Additional Subsidization: $110,000 
Estimated Savings: $122,000 

 

ORF-17-0019-CW 
BINDING COMMITMENT 
Approval: $27,360,000 
Approval Date: 04/18/2017 

ASSISTANCE PROVIDED 
Loan Amount: $27,360,000 
Funded Date: 04/26/2017 
Percent Complete as of 6/30/2017: 0% 
GPR: N/A 
Additional Subsidization: N/A 
Estimated Savings: $6,777,000 

 
The Muskogee Municipal Authority 
(Authority) currently serves approximately 
12,224 sewer customers with a population 
of approximately 38,776 residences. 